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NO. Part No. Description Description in English FEQty | £53FMark
1 172MM-010001 5Lk 5 CYLINDER COVER 1
2 172MM-010002 LSk 7 %% 3 SEAL RING, CYLINDER COVER 1
3 172MM-010003 AR HIN ROCKER SHAFT, INTAKE VALVA 1
4 172MM-010004 HEAS T 1 e hEX ROCKER SHAFT, EXHAUST VALVA 1
5 172MM-010005 “0” FR9. 4X 2. 4 ”0” RING 9.4X2.4 2
6 172MM=010006 P ROCKER 1
7 172MM-010007 Hil#6. 5X 12.5X 1.0 COPPER CUSHION 6.5X12.5X1.0 2
8 172MM-010008 INFHTE MR 2ZM6 X 12 Hexagon flange bolt M6X 12 3
9 172MM=010009 EAAY10X 16 LOCATION PIN 2
10 172MM=010010 Bk BRIl AR FULE, CYLINDER COVER 1
11 172MM-010011 14mm i 5L 55 14mm ACCESS COVER 1
12 172MM=010012 “0” F£13.8X2.5 “0” RING 13.8X2.5 1
13 172MM-010013 H3EsL d 14.0X 12,0 AL PLUG® 14. 00X 12.0 1
14 172MM-010014 LSk RGP AR GEAERD OTL BAFFLE, CYLINDER COVER 1
15 172MM-010015 5] 3k IR 2 M5 X 18 Round Head Screw M5X 18 1
16 172MM-010016 INAAVEZE R 2206 X 50 Hexagon flange bolt M6X50 4
17 172MM=010017 WA S FULE BRACKET 1
18 172MM-010018 N AV LR 22M6 X 22 Hexagon flange bolt M6 X 22 1
19 172MM=010019 IR SR BRACKET Air filter 1
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NO. Part No. Description Description in English FEQty [ £y FMark
1 172MM=020001 AU Sk CYLNDER HEAD 1
2 172MM-020002 A INTAKE VALVA 1
3 172MM-020003 HAL] EXHAUST VALVA 1
4 172MM=020004 A EIED) OIL SEAL VALVA 2
5 172MM-020005 KA 0IL PAN 2
6 172MM-020006 Lkl twistlock 4
7 172MM-020007 AT R R VALVA SPRING BASIC 2
8 172MM-020008 SRS OUT SPRING VALVA 2
9 172MM=020009 AT R IN SPRING VALVA 2
10 172MM=020010 R camshaft 1
11 172MM-020011 I 0 B[] S R BASIC CAMSHAFT 1
12 172MM-020012 INIAVE LSRR 22 M6 X 22 Hexagon flange bolt M6X22 2
13 172MM-020013 HAE INTAKE PIPE 1
14 172MM-020014 b W= 111 CLAMP INTAKE PIPE 1
15 172MM-020015 N NI 22M6 X 16 Hexagon flange bolt M6X 16 2
16 172MM—020016 IER e thermostatic chamber 1
17 172MM-020017 TEYR P EE “0” FA14.8X 1.9 0 RING 14.8X 1.9 thermostatic chamber 1
18 172MM-020018 Hil 417, 2X 30X 1. 0 COPPER CUSHION 17.2X30X1.0 1
19 172MM-020019 “0” 3826.5X4.7 0 RING 6.5X4.7 1
20 172MM-020020 [ 28 55 thermostatic chamber COVER 1
21 172MM=020021 UE AL R3S thermostatic senor 1
22 172MM-020022 INHE R 22 M6 X 16 Hexagon flange bolt M6X22 3
23 172MM-020023 T S bracket oil pipe 1
24 172MM—020024 W= 4 Article shock pad 1
25 172MM-020025 NN ZKEEMI2 X 1. 0 X 10 hexagon socket plugMI2X1.0X10 1
26 172MM-020026 XL B2 22 M8 X 40 DOUBLE HEAD BOLTS M8 X 40 1
27 172MM-020027 XL B2 22 M8 X 50 DOUBLE HEAD BOLTS M8 X 50 1
28 172MM-020028 INHTE R 22 M6 X 22 Hexagon flange bolt M6X22 2
29 172MM-020029 Hil 6. 5X12. 5% 1. 0 COPPER CUSHION 6.5X12.5X1.0 1
30 172MM-020030 7~ i i I REMS Hexagon flange bolt with coushin M8 4
31 172MM-020031 HH-8 5X 18X 2. 0 pin c8.5X18X2.0 4
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NO. Part No. Description Description in English HEQty |%?§Mark
1 172MM-030001 A ELAA cylinder 1
2 172MM=030002 AR cylinder cushion 1
3 172MM-030003 SR cylinder head cushion 1
4 172MM-030004 iHIE piston 1
5 172MM-030005 T ZER piston pin 1
6 172MM-030006 K snap spring 2
7 172MM=030007 —JE IR first ring 1
8 172MM-030008 TIEIR second ring 1
9 172MM—030009 Wl A scraper ring 2
10 172MM-030010 A 0il ring 1
11 172MM-030011 kK a4 tightener 1
12 172MM-030012 S S el tightener cushion 1
13 172MM-030013 INFHTE IR 22 M6 X 18 Hexagon flange bolt M6X 18 2
14 172MM-030014 Hil#6. 5X 12.5X 1.0 copper cunshion 6.5X12.5X1.0 1
15 172MM-030015 INFHTE SR 2206 X 20 Hexagon flange bolt M6X20 1
16 172MM=030016 KRR inlet pipe 1
17 172MM=030017 P conduit spring 1
18 172MM-030018 4 b 24 clamp & 24 2
19 172MM-030019 SENTES10 X 14 location pinl0X 14 4
20 172MM-030020 S reaction member 1
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NO. Part No. Description Description in English BrEQty | #idMark
1 172MM-040001 Jr A A left crankcase 1
2 172MM-040002 SRR case cushion 1
3 172MM-040003 VR Bl 7KNK14/16 needle roller shaft NK14/16 1
4 172MM-040004 Bl 46301 shaft 6301 1
5 172MM-040005 Bl 7% 6205Lu shaft 6205Lu 1
6 172MM-040006 334 X 52X 5 0il seal34X52X5 1
7 172MM-040007 28 X 40X 8 0il seal28X40X8 1
8 172MM-040008 Ja =& rear shock absorber bush 1
9 172MM-040009 HI=E & front shock absorber bush 1
10 172MM-040010 SEREY10X 14 location pinl0X 14 2
11 172MM-040011 NRDEEES timing chain 1
12 172MM—040012 L5l ik starting motor 1
13 172MM-040013 IS VR LR 26 X 22 Hexagon flange bolt M6X20 2
14 172MM-040014 R ZE [ e brake location pin 1
15 172MM-040015 “0” IR7.5X1.5 o ring 7.5X1.5 1
16 172MM-040016 7 ff it BRE RIS Hexagon flange bolt with cushion M8 1
17 172MM=040017 A T (i) insulated plate(with sponges) 1
18 172MM-040018 INFHTE IR ZZM6 X 70 Hexagon flange bolt M6X70 3
19 172MM-040019 INFHIEZE MR ZZM6 X 60 Hexagon flange bolt M6X 60 5
20 172MM-040020 N VL MR 22 M6 X 125 Hexagon flange bolt M6X 125 1
21 172MM-040021 XL 42 M8 X 177 DOUBLE HEAD BOLTS M8X 177 3
22 172MM-040022 XL M2 42 M8 X 185 DOUBLE HEAD BOLTS M8X 185 1

KINROAD XINTIAN Motorcycle Manufacture CO.,LTD




XT250GK-ENGINE

KINROAD XINTIAN Motorcycle Manufacture CO.,LTD



XT250GK-ENGINE

NO. Part No. Description Description in English BrEQty | #idMark
1 172MM=050001 A AR right crankcase 1
2 172MM=050002 HIEH crank 1
3 172MM-050003 R EE front shock absorber bush 1
4 172MM=050004 SEEB through—tubing B 1
5 172MM-050005 M EBIKE through—tubing bush 2
6 172MM=050006 S tensioning bar 1
7 172MM=050007 HP-6.5X18X 1. 2 cushion 6.5X18X1. 2 1
8 172MM-050008 INFAVE LR M6 X 12 Hexagon flange bolt M6X 12 3
9 172MM-050009 DIRHERS S 0il pump chain 1
10 172MM-050010 LIRER oil pump 1
11 172MM-050011 DIRIHERE 0il pump chain wheel 1
12 172MM-050012 B E R 0 9.0 oil pump clamp $9.0 1
13 172MM-050013 ML H A oil pump plate A 1
14 172MM-050014 LI ZE B ARB oil pump plate B 1
15 172MM-050015 IS FAVE LR 2206 X 25 Hexagon flange bolt M6X 12 2
16 172MM-050016 INFHTE SR 2206 X 28 Hexagon flange bolt M6X 28 1
17 172MM-050017 INFHTE SR 22M6 X 70 Hexagon flange bolt M6X70 1
18 172MM-050018 - [ woodruff key 1
19 172MM-050019 B 14X2.0 pin 14X 2.0 1
20 172MM-050020 YT o spring fluid tube 1
21 172MM=050021 JHE Pk connecter fluid tube 1
22 172MM-050022 R high pressure pipe 1
23 172MM-050023 TEIE 42 A M8 X 25 baste screew A M8X25 1
24 172MM-050024 FYIE 2B M8 X 25 baste screew B M8X25 1
25 172MM-050025 T 22C M12 X 28 baste screew C M12X28 1
26 172MM-050026 HAf#14X8.2X 1.5 copper cushionl4X8.2X1.5 1
27 172MM=050027 Bl 14X 8. 2X 1.0 copper cushionl4X8.2X1.0 3
28 172MM-050028 Hil#00X 12.5X 1.5 copper cushion20X12.5X1.5 2
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NO. Part No. Description Description in English BrEQty | #idMark
1 172MM-060001 A5 right cover 1
2 172MM-060002 A mi )y right cover cushion 1
3 172MM=060003 BB S overrunning clutch 1
4 172MM=060004 WL+ magneto rotor 1
5 172MM-060005 NN FAM8 X 18 hexagon socket M8X 18 3
6 172MM-060006 WG HEHLE magneto stator 1
7 172MM-060007 INFHTE SR 2206 X 30 Hexagon flange bolt M6X30 3
8 172MM-060008 flih i £k B Trigger Line 1
9 172MM—-060009 INFAME 22 M5 X 16 hexagon socket M5X 16 2
10 172MM-060010 [U3M16. 5X 27X 2.0 concave cushion M16.5X27X2.0 1
11 172MM-060011 PYJTUREBEM16 four paws bolt M16 1
12 172MM-060012 o Pl 2k coil clamp 1
13 172MM-060013 XA 58 dual gear 1
14 172MM-060014 XU A HE 41 dual gear shaft 1
15 172MM-060015 RPN starting gear 1
16 172MM-060016 IKZEH water pump shaft 1
17 172MM=060017 W10 X 20X 5 0il seal 10X20X5 1
18 172MM-060018 476800 shaft 6800 2
19 172MM-060019 AR b 19 ring, shaft used ® 19 1
20 172MM-060020 LA 7K 35 machine water seal 1
21 172MM=060021 T 29X 13X 1. 2 steel cushion7.2X13X1.2 1
22 172MM-060022 JK IR 4 water pump impeller 1
23 172MM-060023 KIE TR cushion , water pump cover 1
24 172MM-060024 KR water pump cover 1
25 172MM-060025 ENIRES X 14 location pin8X 14 4
26 172MM-060026 HLIHTJE 19 5 35 spring ,o0il filter net 1
27 172MM-060027 HLIH JE M 0il filter net 1
28 172MM-060028 “0” F£30.8X 3.2 o spring 30.8X3.2 1
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29 172MM-060029 HLIHJE M 55 cover, 0il filter net 1
30 172MM-060030 H12.5X20X 1.0 cushion 12.5X20X 1.0 1
31 172MM-060031 TR 22 M12 X 15 oil-out screw M12X 15 1
32 172MM-060032 TR 3k connecter water pipe 1
33 172MM-060033 DIREDAN dipstick 1
34 172MM-060034 “0” £18X3 “0” ring 18 X3 1
35 172MM-060035 1 4mm i #E L 75 14mm access cover 1
36 172MM-060036 “0” F£13.8X2.5 “0” ring 13.8X2.5 1
37 172MM-060037 A ai il S M b 6 ventilate right cover d6 1
38 172MM-060038 IS FHTE MR 2206 X 40 Hexagon flange bolt M6X40 5
39 172MM-060039 INFAIEZE MR 2206 X 70 Hexagon flange bolt M6X70 3
40 172MM-060040 INFHTE MR 2206 X 25 Hexagon flange bolt M6X25 1
41 172MM-060041 INFHTE L WE 2206 X 28 Hexagon flange bolt M6X 28 2
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NO. Part No. Description Description in English BEQty | #-dMark
1 172MM-070001 WS AE B cover, gear case 1
2 172MM-070002 WASHE Y cushion, gear case cover 1
3 172MM-070003 W22 X 35X 7 0il seal 22X35X7 1
4 172MM-070004 EFEIANK14/16 needle roller shaft NK14/16 1
5 172MM=070005 ihKk6304 shaft 6304 1
6 172MM—-070006 K 62/22 shaft 62/22 1
7 172MM-070007 LeIE drive shaft 1
8 172MM-070008 AL export shaft 1
9 172MM-070009 S HH 2 PE] & 23 check ring used in shaft 23 1
10 172MM=070010 L ESEDN gear, export shaft 1
11 172MM-070011 ElE s layshaft gear 1
12 172MM-070012 ElE s layshaft gear 1
13 172MM-070013 T4, 5X 21X 1 steel cushionl4. 5X21X1 1
14 172MM-070014 10X 20X 1. 5 copper cushionl0X20X1.5 1
15 172MM-070015 PNIAVE LR ZMI0X 1. 25X 10 |Hexagon flange boltM10X1.25X 10 1
16 172MM-070016 WASHE el S schnorkel, gear case cover 1
17 172MM-070017 SEN10X 16 location pinl0X 16 2
18 172MM-070018 Bl 14X 8.2X 1.0 copper cushionl4X8.2X1.0 5
19 172MM-070019 Hil#H14X6.5X1. 5 copper cushionl4X6.5x1.5 1
20 172MM-070020 INFAIEZE MR ZZN6 X 30 Hexagon flange boltM6X 30 2
21 172MM-070021 INFHTE LB 22 M8 X 28 Hexagon flange boltM8X 28 2
22 172MM-070022 INFAIEZE MR 228 X 38 Hexagon flange boltM8X 38 3
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NO. Part No. Description Description in English BEQty | #-dMark
1 172MM-080001 N left cover 1
2 172MM-080002 I K BRI A ] bush, left cover 1
3 172MM-080003 ESPIE driver 1
4 172MM-080004 MBhE driven 1
5 172MM-080005 R 10X 20X 1. 5 belt 10X20X 1.5 1
6 172MM-080006 TR ventilate plate 1
7 172MM-080007 A SR EME X 8 THREAD CUTTING SCREW M5X8 4
8 172MM-080008 ENEE10X 18 location 10X 18 2
9 172MM-080009 INSAVE LR R IR 22 M6 X 108. 5 Hexagon flange special boltM6X108.5 2
10 172MM-080010 EIES rubber plug 1
11 172MM-080011 I s B REM 14 Hexagon flange bolt with cushionM14 1
12 172MM-080012 N s B REM1 2 Hexagon flange bolt with cushionM12 1
13 172MM-080013 E 14, 5X 28X 2 steel cushion 14.5X28X2 1
14 172MM-080014 A IR snorkel, right cover 1
15 172MM-080015 1 S YR e U snorkel, air filter 1
16 172MM-080016 BTk 35 0 A snorkel, cylinder cover 1
17 172MM-080017 AR 2SR HIEA cooling pipe A, Carburetor 1
18 172MM-080018 A 2 HIEB cooling pipe B, Carburetor 1
19 172MM-080019 —IEEk three-way connection 1
20 172MM-080020 ¥ iz vk s A bush shock absorbe 1
21 172MM-080021 JH KB oil pipe nip B 1
22 172MM-080022 R d 7 clamp & 7 2
23 172MM-080023 K d 12 clamp & 12 3
24 172MM-080024 Kb 11 clampd 11 2
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